2 T ; T - i +—+ : 4 ( =L:T‘ <
| I- T : T
[ red g + T rl : T
Q < 1 aai A
< ’; J : + j . t
& E = o
,ﬁ 3 B . agna
z I T f $ + +
v % v T . :
T | i 1
0 ol : T
0 1 2 3
— NORMAL STRESS, o, T/SQ FT
".é -30 : TEST NO. 1 2 3
p = WATER CONTENT " (32,2 % (31,7 % | 31,9% %
7 =20 =k 2
& B e e = g | Yo mno « [0.879 0.871 |0.867
« PARE\ w4 [
z B T | # | samanon s |97.8% |97.2 % | 98.2% %
W =11 L .
2 S5 wan " 887 [89.1 | 89.3
é VOID RATIO AFTER e
;: 0 : . CONSOLIDATION
0 01 02 03 04 0.5 | omsoroanon wu | <1 <1 <1
HORIZ. DEFORMATION, IN. WATER CONTENT ¥ 130,0 % 29.9 % 27.7% %
§ -vomnmo &
SHEAR STRENGTH PARAMETERS =
2 3. SATURATION S % % % %
. Tear 11,0 |2.0 3.0
TAN o' =_¢'é£9; * * .
‘ S, Sheat e 10,65 [1.28 | 1.89
¢ = L 1/5Q FT ACTUAL TIME TO ¢
FALURE, MiN ‘ [1470 {1590 1470
[ conmousn smess RATE OF ST .00018 |,0001.8 |, 00018
ULTIMATE SHEAR T
EWM STRESS, 1/5Q FT uit
TYPE OF SPECIMEN UNDISTURBED 3,00 M™.SQUARE | 0,551 IN. THICK
CLASSIMCATION  STLT (ML), dark gray, contains a trace of fine send & arganic mtter
u — PL —— Pl ———— G, 2 .67
REMARKS PROXCT M1SS, RIVER - GULF OUTLET
NEW SHIP LOCK - GDM
AREA '
BORING NO. L.UL SAMPLE NO. 27_B
e 104.6 oA 20 July 1968
WJH DIRECT SHEAR TEST REPORT

E:‘fu':’:;‘ 2092 (EM 1110-2-1906) erevious eomons axe ossolere  (TRANSLUCENDSAEWES “8$OTLS” TRg BATER=3-,



2. 0= = 2 e e e e e e e ey e e e
e o —] =t = B e T PR =
£ i ] g : —F—
g 1 2 e B :
¢ e o= e o et ees savas e o S jeus>=zais
] m =& 6 1 Bk I ==t
& 1.0 - e & : 1
< — o aa
% m } > 5 5= - ! % %
0. Sp—fri—t=ta & sdiin ! : T
—F— 0 : f -
Ok T 0 1 2 3
-30 s 1 b NORMAL STRESS, o, 1/5Q FT
u,‘ . gy
? L TEST NO. 1 2 3
9 .20 - Z I = -
;‘_ : ] : WATER CONTENT Wo h0.5% 39.5% 37.5 % %
& E: o =55 B Y i © 11,09 [1.09 [1.03
< - — , Z
g '# = : = | saturaTiON Se | 100+% | 98.6% |99.0 % %
2 F—+ : wan velgl,2 [8l.2 |83.8
& +5'r.1‘.; ; CONSOLIDATION
0 01 02 03 04 0.5 |cousoutimon mu ts0 <1l <1l <1l
HORIZ. DEFORMATION, IN. WATER CONTENT ¥ 139.0% | 38.7% |35.9% %
-i‘ VOID RATIO €r
SHEAR STRENGTH PARAMETERS *
- SATURATION St % % % %
o = ___/9 NORMAL STRESS
L T/5Q FT ’ 11,0 2,0 3.0
TAN ¢’ =__ﬁ____._ MAXIMUM sne:rl , 0 60 0 93 1 27
STRESS, T/5Q max . . .
¢ = 2. Z 1/5Q T ACTUAL TIME TO
FARURE, MIN 240 1920 | 780
Dcormoum STRESS RATE OF STRAIN, th./m 1,00017 L00017 ,00017
ULTIMATE SHEAR
CONTROLLED STRAIN STRESS, 1/5Q FT Tult
TYPE OF SPECIMEN UNDISTURBED 3,00 M™.SQUARE | 0,562 IN. THICK
CLASSIFICATION PLASTIC CLAY (CH), gray, contains pockets of sand
u 73 P 22 Mo51 G.2,72
REMARKS PROXCT MISS. RIVER - GULF OUTLET
NEN SHIP LOCK - GDM
AREA
BORING NO. L =UL, SAMPENO.  3L-D
o™ 134.8 o 22 July 1968
GDA DIRECT SHEAR TEST REPORT
ENG FORM

1JUN 65 2092 (EM 1110-2-1906) PREVOUS EDITIONS ARE ORSOLETE (TRANSLUCENTIUSABWES S01Ls TESTHESTI0
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4 /3

& . . i ,
€= ot T/SF l | \ : .
1 2 3 4 :
\l —
#= O  DEC =
uw bH = - ’ .
- e = O ;
2 N ’ :
— -
4 N
)
2 N
o« -
& ; :
&« 1.0 :
w i ol - ‘.
¢ L |STRENGTHS |TOD UCW| TG PLCT
N
J,,,‘.;..v.y........:y-.|v-'v o
0 -~
NORMAL STRESS., T/8Q FT
., Vsar=89.7
Rk ‘__%L\L—v SPECIMEN NO. Al [ve X3 |aed
r ) ) k | ] WATER CONTENT. % [-37.i | 98.4 | 1i6.5[{0[.0
— Y [« g "
= - ={oRY DENSITY. PCF | 44.5 1 47.4 | 33.9 [43.6
3 o = | SATURATION, ¥ 35.6 { 95.3 | 95.4 195.¢
—_ 3. : . -
~ 0.2 = -+ = e VOIT RATIC 2.6861 12242543177 -
o aﬁff‘/ o | WATER CONTENT. %
R Wl oRY DENSITY. PCF
© - 93— T
= ~» w | SATURATION, %
e Slvoio rATIO
S 0.l w
& _ “| Brck PRESS.. TSF
> MIN PRIN. STRESS. TSF| 0.% | i.
e B MRX. DEV. STRESS. TSM| G.2i | 0.26 23 lo.25
: TIME TG FRILURE. MIN.| 8 8 3
Do oo 1) FRATE OF ST NCR.
o s . T 2| RRTE OF S RAIN 1
AXIAL STRAIN. % INITIAL DIAMETER. IN.| i.di | i.41 | 1.41
ONTROLLED-GTRAIN TEST INITIAL HEIGHT, [N. | 3.G60 | 3.0C | 3.00

[d
L
DESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). GRAY: ORGANIC MSTTER -

LtL 132 (PL 38 PI 94 G5 2.60 (ESTIMATED). {UNDISTURBED SPECIMEN l o TEST

REMARKS : . PROJECT M.R.G.C. - NIK SHIPLOCK .
' - THNC SITE
BORING NO. 2-SCU SAMPLE NO. 3-C
| GEPTH/ELEV-3.9/-17.3 | TECH. KOC
. | LABORATORY 'USAE HES DATE Oi JUL 8!

TRIAXIAL COMFRESSICN TEST REPORT

E




75 '
C = @pd T/57 l L
: ' R 3 4 -
s = O DES e
b= é‘é{
u tana =0 ko
o 3
w
@ -
3 '
(%]
2 N
P -
- . .
(] - .
g = N R nmh—
UJ' - . . - . . ’ k-
£ F ISTRENGTHS:|TCOD UOW| TG PLOT o=
ol
ST P T B R R FEEVE LIS RN
S -
NGRMAL STRESS. T/6G FT v
. Ysat 1066
R -1 SPECIMEN NO. ol vz [ X3 |adk. e
- ' TWATER CONTENT. 7. [SC.8 | 43.3 | 5G.8 e
E |ZpRATeR = L R 0f 505 =
- - | DRY DENCITY. PCF | 901 | 71.9 | 70.1 70.4 i
o N =z | SATURARTION. % .1 38.0 | 38.3 | 38.0. 88,‘ ’r
V3 - - - P
~ 0.4 VOID RATIO . 1.395i.355)1.395
. - e | WRTER CONTENT. 7
v - <
b r 2| ORY CLNGITY, RCF :
= + et B —
= - ==X | | SATURATION, % —
o« - |S|veic RATIO &5
e 0.2 be]
P - WUt BRCK PRESS.. TSF
> # : MIN PRIN. STRESS. TSF|{G.5 | 1.5 | 3.0
° Ny : — |Max. DEV. STRESS. TSF|G.30 [ G.32.|0.32 |O313
TIME TO FRILURE. MIN.| 8 10 :
= deccalie o0 PRATE OF STRAIN INCR,Z
c 5 .0 15 20 i
AXIRL STRAIN. ¥ INITIAL CIRMETER, IN.{ 1.4l | 1.41 {1.41
(CNTROLLED-STREIN TEST INITIAL MEIGHT. IN. | 3.00 | 3.00 | 3.00 ;
CESCRIPTIGN OF SPECIMENS: PLASTIC CLRY (CH). GRAY: SHELL FRAGMENTS: See
SMALL SILT PGCKETS . B
L5z |PL 16 |PI 35° 1G5 2.63 (ESTIMATED) |UNGISTURBED SPECIMEN | @ TEST !;.;:"
REMARKS : . o PROJECT ‘M.R.G.C. - NEW SHIPLOCK . ;c__:"
B "IHNC SITE : ;::
BORING NO. 2-5CU SRMPLE NO. 7-5 By
DEPTH/ELEV-24.9/-32.3 TECH. KOC e
LABORATORY USAE WES OATE 0Ot JUL 81
" TRIAXIAL COMPRESSIGN TEST REPGRT

R T




¢ = 0!/2 T/57

: I I
: i, 2 3 4
. ¢ = O . DEC : : \ .
M TRN'b: o 1. | b R -

-
o
v
Q »
Lad -
o
v
w
= .
w -
g T . i .
w - e :
¢k ISTRENGTHS®|TGP UOW| TQ PLOT
SRR REENE NN EEERE FEETE EEEY IEEYE LT T FEEEE S SEN NSRS SRR
c . -
NGRMAL STRESS. T/8G FT
6.3 Ysat =97.6
v - SPECIMEN - NO- Al (Y2 [ X3 a4
- . o " meva?r'nsnr. 7 *13.5 75.41 74.3 744
= = /}\\ ) | ORY OENSITY. PCF 56.7 |55.2 |55.6 |55.8
o . %5 Z | SATURATION. % 100+ | 99.2 [ 98.8 (99,3
(%] - - - D
R g LA A% |" oro ratio 1.975|2-652 |2.030
- B | WATER CONTENT. ¥
9 j/? < :
w0 A %1 ORY DENSITY. PCF
[ 0 v
5 o | SATURATION, %
g o |S{voro RATIQ
s &| BACK PRESS.-. TSF |
> MIN PRIN. STRESS. TSF| G- | i.% |3.0 :
e N ‘Imax. DEV. STRESS. TSF| G.21 | 0.26 | 0.26 {0243
N TIME TQ FRILURE. MIN.| 8 14 14
paco et 0 TRATE OF STRAIN INCR.Y
5 i0 15 20 ,
AXIAL STRAIN. % INITIAL CIAMETER. IN.| 1.41 | i.41 | 1.41
' (ONTROLLED-STRAIN TEST INITIAL REIGHT. IN. | 3.00 | 3.00 | 3.00
CESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). CRAY '
. - ] : e s B .
(U sz |PL 25 |PI 55 ]G5 2.70 (ESTINATED) |UNDISTURBED SPECIMEN | @ TEST
REMARKS ¢ S PROJECT - M.R.G.C. - NIW SHIPLOCK .
- IMNC SITE :
BORING NO.: 2-5CG SAMFLE NO. 8-C
. DEPTH/ELEY 33.9/-41.8 TECH. KOC
’ LABORATORY USAE WES 0RTE 0! JUL 8!

TRIAXIAL COMPRESSION TEST REPGRT




PR |
3.0 A l i I
C = Ofd /57 B
o ' T, 2 3 4 _
. |®= O .0EC | -
r— . s .
- TAN % = e
3 2.0 © o
~ -
— .
>
(%)
2 )
r‘ - Y
- b
[*2] - -
e 1.0.F
b N g
it S o Y
& C >
)
~ L. 3
JETEE 70 VE FRVEE 20V T TR 7 VI 0TS PR BN N P
c .0 2.0 3.0 . 4.0 5.0 6.C .
NORMAL STRESS. T/5Q FT f,
0.6 ‘650'\; 59819 ;
- SPECIMEN NO. A1 Y2 %3 ) |
- S WRTER CONTENT. 7 | 71.4 | 72.6 | 725 722 =
b " =[oRY, DENSITY, PCF [57.3 [57.3[57.3 1595 e
B Z[sATURATION, % | 100+ | i00+ | i - ;
a - =z c I.’ + | 100+ \OO !
S 0.4 . VOID RATIC 1.923 [ 1941 {1.941 :
5 - o | HATER CONTENT. % ‘
i " ﬁ% $CRY DENGITY. RCF -
[+ — . = . w2 - N i
= v w SATURATION. % K
£ S|void RATIO ﬁ
s . , & BACK PRESS-. TSF B =
= 1 MIN PRIN. GTRESS. TSF| 0.5 |1.5 |3.0 | ' F
e - . MAX. OCV. STRESS. TSF| G.34 | G.32. | 0.34 {.333 ;:,’
- : ' TIME TO FRILURE. MIN.| 7 13 is ¥
e fpe ez i) FRATE GF STRAIN INCR.Y 7 14 o
) 5 0 15 20| MEOF S ! h .
AXIRL STRAIN. % INITIAL CIAMETER. IN.| 1.37 | 1.33 { 1.33 ~—
CONTROLLED-STRAIN TEST INITIAL HEICGHT. IN. | 3.00 ] 3.00 | 3.0C ‘
CESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). GRAY: SILT LENSLS b
by
(L 72 |PL 24 |PI 45 - |5 2.70-(ESTIMATED) [UNCISTURBED SPECIMEN | Q TEST -
RENMARKS : cLe T PROJECT -M.R.G.0. - NEW SHIPLOCK s :
7 WIHNC SITE o
. i 1'BORING 'NO. 2-SCU SPMPLE NO- 11-C
. .~ |CEPTH/ELEV 41.9/-43.3 | TECE. PJR
" °| LABORATORY USRE WES ORTE . 01 JUL 81
T TRIAXIAL COMPRESSION TEST REPCRT




3.0 5 . I : i
C x O+ T/SF | !
1 2 3 4
) . &= O DEC _ - -
os - .. . ) .
& TaNe =0 | . I IS
G 2.0 .
o : i BRI
5 -
(%]
9 ;
[ -
- -
[to] - -
o 1.0
< D N . .
wi . N M ..
) L. . s
N / N
~ L . Cy e . [ R e
s 1.0 5.0 6.0
» , Xsat=110.2
i SPECIMEN NO. Al Py X3 g
- WATER CONTENT. % 6.5 | 47.1 | 47-1 |Ag
. , & £ 5.5 469
e | —{DRY DENSITY, PCF 75.3 | 74.8 | 74.9 [75,0
R — |Z|sArurATION, = - | 10C+ | 10C+ [ 100+ | {000
W — P | -
D 1.0 e % VOID RATIO 1.239]1.254 [1.25G
. s ’\\ o | KRTER CONTENT. 7
(%] + [ z
3 i I |©[ory oExsITY. PCF
[+ T -
= X w SATURATION. %
c . S|voidp raTIo
© 0.5 s —
<. X w ["BACK PRESS-. TSF
> - MIN-PRIN. GTRESS, TSF|{ 0.5 | 1.5 | 3.0 o
e - MAX. DEV. STRESS. TSF| i.15 | i.12 | 1.21 |l.1&
o TIME TO FAILURE. MIN.| 2 5
FEEEEEESER B S F STRRIN INCR,Z 2
S . S | RATE OF RRIN I
AXIAL STRAIN, % INITIAL CIAMETER, IN.| 1.40 | 1.33 | .39
COSNTROLLED-STRAIN TEST INITIAL HEIGHT. IN. 3.00 3.00 | 3.00
CESCRIPTION OF SPECIMENG: PLASTIC CLAY (CHJ. LIGHT CORAY: SLICKENSIDLD
LL 34 PL 23 | P! 55 ]G5 2.70 (ESTINATED) .|UNDISTURBED SPECIMEN [ o TEST
REMSRKS : ' ‘ "] PROJECT M.R.G.0. - NEW SHIPLOCA
' ’ - IENC SITE - -
BORINC‘vv"NO s 2-5CU . SAMPLE NO. 13-C
DEPTR/ELEV 74.4/-82.4 TECH. PJR
| LABORATORY USAE WES DATE 01 JUL-S1
“TRIAXIAL COMPRESSION TEST REPGRT .




a8/ 5
3.0 : .
C = Qe /S l l {
1 2 3 4
= O 0EC q =
- . ! C : . RS s
w TaNe =Q - N o ' : %‘R
o, 0 o L
Q < _ : v :—-
S - -
- H
VI -
9 ;
& -
@ - -
w 10 :
us - b, L -
7 AN <17
- N . N
‘_I"‘ e P v . _Xl’ 11 ~-.'- ‘-,‘:.. o s h o Y16 { e
[+ 1.0 2.0 3.0 4.0 5.0 §.C
- ’ 4 STREGS. T : -
NORMAL STRESS. 7/5Q FT fsat =15.6
3.0 - Al v
- SPECIMEN NO. Al Yz | X3 4 i
- WATER CONTENT. % }.36.5 | 37.8 | 37.2 4o~
o 2 ° 37.2 s
- - ={DRY DENSITY, PCF [ 94.6 | 93.3|94.2 134.2 el
. - i
o - ‘| =| saTURATION. ¥ - 99.3 | 100+ | 100+« [|93.8  eai
[ - land
S 2.0 VOID RATIO 0.932]1.011(1.003 ;
. . or | WATER CONTENT, ¥
O - @
o o ¥ |orY DENSITY. PCF
< 3 Nl - :
5] w SATURATIGN. 7 .
= g b |5 f‘voro RATIO &;
P ‘T‘ B wi"BACK PRESS.. TSF e
> I : ' THIN PRIN. STRESS. TSF{ 0.5 |1.5 |3.0° |~ ex
= . . { [WAX. DEV. sTRESs, TSF| i-69 | :.60 [ 1.68 [1.623 Far
C ‘ TIME T0 FRILURE. MIN.| S 6. | 3 » &Y
Cys e oo e eodieic] FRATE OF STRAIN INCR.YZ
5 15 2olaE 97 0 INCR 13, S
AXIAL STRAIN, % INITIAL CIPMETER., IN.| :.33 | 1.33 | 1.39 oy
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